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Client Name:  TUMBL TRAK 

Client Address:  5747 W ISABELLA RD, MT. PLEASANT, MI 48858, USA 

 
Sample Description:  BLUE PVC COATED FABRIC 

Item No.:  610-643 

Origin of the Product(s):  CHINA 

Requested Age Grading:  3+ 

The above sample(s) and information were provided by the client. 
----------------------------------------------------------------------------------------------------------------------------- ---------------- 
 
 
 

SGS No.:  NBHL2401001816SD 

Sample Receiving Date:  Jan 30, 2024 

Testing Period:  Jan 30, 2024 ~ Feb 04, 2024 

Test Requested:  Select test(s) as requested by the client. 

Testing Performed:  Follow selected test(s) as requested by client. 
 

 Test Requirement Conclusion 

1 
Part 1303, Title 16, Code of Federal Regulations, Chapter II - Consumer Products 
Safety Commission of U.S.A.-Lead in paint/similar surface coating material 

Pass 

2 CPSIA section 101(a)(2) - Lead in accessible substrate materials Pass 

3 
CONSUMER PRODUCT SAFETY COMMISSION-16 CFR Part 1307 [Docket No. 
CPSC–2014–0033], Final Rule, amending CPSIA section 108, Prohibition on Sale of 
Certain Products Containing Specified Phthalates 

Pass 
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Test Result(s):  
 

Test Part Description： 

SN ID Sample No. SGS Sample ID Description 

SN1 A1 NGB24-0005500-0001.C001 Blue coating 

SN2 A2 NGB24-0005500-0001.C002 White fabric base material 

SN3 A3 NGB24-0005500-0001.C003 White fabric with blue coating 
 

Remarks: 
(1) 1 mg/kg = 1 ppm = 0.0001% 
(2) MDL = Method Detection Limit 
(3) ND = Not Detected (< MDL) 
(4) “-“ = Not Regulated 

 
Part 1303, Title 16, Code of Federal Regulations, Chapter II - Consumer Products Safety Commission 
of U.S.A.-Lead in paint/similar surface coating material 
 
Test Method: With reference to CPSC-CH-E1003-09.1, analysis was performed by AAS/ICP-OES. 
 

 

Test Item(s) Limit Unit(s) MDL A1 

Lead(Pb) 0.009 % 0.0020 ND 

Conclusion Pass 
 
 

 
CPSIA section 101(a)(2) - Lead in accessible substrate materials 
 
Test Method: With reference to CPSC-CH-E1002-08.3, analysis was performed by AAS/ICP-OES. 
 

 

Test Item(s) Limit Unit(s) MDL A2 

Lead (Pb) 0.01 % 0.0020 ND 

Conclusion Pass 
 
 

 
CONSUMER PRODUCT SAFETY COMMISSION-16 CFR Part 1307 [Docket No. CPSC–2014–0033], 
Final Rule, amending CPSIA section 108, Prohibition on Sale of Certain Products Containing 
Specified Phthalates 
 
Test Method: With reference to CPSC-CH-C1001-09.4, analysis was performed by GC-MS. 
 

 

Test Item(s) CAS No. Limit Unit(s) MDL A3 

Benzyl Butyl Phthalate (BBP) 85-68-7 0.1 % 0.0050 ND 

Dibutyl Phthalate (DBP) 84-74-2 0.1 % 0.0050 ND 

Dicyclohexyl Phthalates (DCHP) 84-61-7 0.1 % 0.0050 ND 

Di(2-ethyl hexyl) Phthalate (DEHP) 117-81-7 0.1 % 0.0050 ND 

Di-n-hexyl Phthalates (DHEXP/ DnHP) 84-75-3 0.1 % 0.0050 ND 

Diisobutyl Phthalates (DIBP) 84-69-5 0.1 % 0.0050 ND 

Diisononyl Phthalate (DINP) 
28553-12-0 
/68515-48-0 

0.1 % 0.0050 ND 

Dipentyl Phthalates (DPENP) 131-18-0 0.1 % 0.0050 ND 

Conclusion Pass 
 

 

Notes: 
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(1) On October 27, 2017, the CPSC published the final rule in the Federal Register (82 FR 49938) to restrict 
phthalates in toys and child care articles under section 108 of the CPSIA, this final rule has in effect 
restricted a total of eight phthalates in children’s toys and child care articles. It will become effective on April 
25, 2018, and applies to toys and child care articles that are manufactured or imported from this date. 
 
 
 

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019. 
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Sample Photo: 

 

NGB24-0005500-0001.C001 

 

 

 

NGB24-0005500-0001.C002 
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NGB24-0005500-0001.C003 

 

SGS authenticate the photo on original report only 
*** End of Report *** 
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